POWERED BY

DUCAR

PROPULSE PAR

Engine parts manual

Model : DUEDRT-18
Dual rotating rear tine tiller

Picture may not reflect the exact model



92
143

141 142 144 97

1 || | \\48
63/ 317154 iﬂ,l"]ﬂml&\\iw 9



Boite de vitesses

53 24 25 26 27 28 29 30 31 20 32 3334 18 35 6 36 37 38 39 40 41 42 43
20 62
7 Ll
, 45
46
47

48
49




No. Part number Description Qty
1 DUPDRT-18-1 GEARBOX ASSEMBLY 1
2 DUPDRT-18-2 M8X20 BOLT 1
3 DUPDRT-18-3 FLAT WASHER 8 12
4 DUPDRT-18-4 WELDED GEARBOX HOUSING (L) 1
5 DUPDRT-18-5 RUBBER SEAL 1
6 DUPDRT-18-6 WEAR-RESISTANT SEAL 1 2
7 DUPDRT-18-7 BUSHING | 1
8 DUPDRT-18-8 END CAP 2
9 DUPDRT-18-9 CHAIN 06B-50 1
10 DUPDRT-18-10 BUSHING I 1
1 DUPDRT-18-11 BEARING BUSHING 16X20X25 1
12 DUPDRT-18-12 DRIVE CHAIN Z12 1
13 DUPDRT-18-13 SPROCKET Z56 1
14 DUPDRT-18-14 WEAR-RESISTANT SEAL 7 1
15 DUPDRT-18-15 THRUST WASHER 1
16 DUPDRT-18-16 WHEEL SHAFT BUSHING 1
17 DUPDRT-18-17 DRIVE SHAFT WELD 1
18 DUPDRT-18-18 WEAR-RESISTANT SEAL 6 2
19 DUPDRT-18-19 BEARING HK1614 5
20 DUPDRT-18-20 WEAR-RESISTANT SEAL 3 3
21 DUPDRT-18-21 SPROCKET 4 1
22 DUPDRT-18-22 SPROCKET 1 1
23 DUPDRT-18-23 C-CLIP16 3
24 DUPDRT-18-24 SPLINED SHAFT 1 1
25 DUPDRT-18-25 SPROCKET 5 1
26 DUPDRT-18-26 1/4" (6.35 MM) STEEL BALL 1
27 DUPDRT-18-27 C-CLIP12 2
28 DUPDRT-18-28 SPRING 1
29 DUPDRT-18-29 TUG FORK WELD 1
30 DUPDRT-18-30 GEAR SHIFT FORK 1
31 DUPDRT-18-31 BEARING HK1620 3
32 DUPDRT-18-32 GEAR SHIFT FORK GUIDE PIN 1
33 DUPDRT-18-33 BEARING BK1614 1
34 DUPDRT-18-34 SHAFT 3 1
35 DUPDRT-18-35 RIGHT GEARBOX COVER 1
36 DUPDRT-18-36 SHAFT 4 1
37 DUPDRT-18-37 M8 FLANGED LOCKING NUT 23
38 DUPDRT-18-38 SHAFT 2
39 DUPDRT-18-39 5 WEAR-RESISTANT SEAL 2
40 DUPDRT-18-40 12 FLAT WASHER 30
41 DUPDRT-18-41 10 SPRING WASHER 30
42 DUPDRT-18-42 M10 NUT 6
43 DUPDRT-18-43 M6 FLANGED LOCKING NUT 6
44 DUPDRT-18-44 BUSHING 2
45 DUPDRT-18-45 73X2.65 O-RING 2




No. Part number Description Qty
46 DUPDRT-18-46 FB-25X40X8 SEAL 2
47 DUPDRT-18-47 PRESSURE WASHER 2
48 DUPDRT-18-48 6 SPRING WASHER 6
49 DUPDRT-18-49 M6X16 SCREW 6
50 DUPDRT-18-50 GEAR 1 2
51 DUPDRT-18-51 SPACER 1
52 DUPDRT-18-52 GEAR 2 2
53 DUPDRT-18-53 SPINDLE SHAFT 1
54 DUPDRT-18-54 2 WEAR-RESISTANT SEAL 1
55 DUPDRT-18-55 4 WEAR-RESISTANT SEAL 1
56 DUPDRT-18-56 GEAR3 1
57 DUPDRT-18-57 CHAIN 1
58 DUPDRT-18-58 GEAR 3A 1
59 DUPDRT-18-59 CHAIN 10A-50 1
60 DUPDRT-18-60 M6X12 SCREW 23
61 DUPDRT-18-61 BOLT M6X16 1
62 DUPDRT-18-62 SEALING GASKET FB-20X35X8 2
63 DUPDRT-18-63 MOTOR SHAFT WASHER 2
64 DUPDRT-18-64 M10 LOCK NUT 1
65 DUPDRT-18-65 COUNTERWEIGHT 2 1
66 DUPDRT-18-66 GEAR COVER MOUNTING BRACKET 2
67 DUPDRT-18-67 CLIP1.8 4
68 DUPDRT-18-68 RIGHT WHEEL ASSEMBLY 1
69 DUPDRT-18-69 B8X45 SPINDLE SHAFT 2
70 DUPDRT-18-70 FLAT WASHER 10 3
71 DUPDRT-18-71 WELDED DIRECTION INDICATOR ASSEMBLY | 1
72 DUPDRT-18-72 GEAR SHIFT ROD 1
73 DUPDRT-18-73 5X30 SPRING PIN 1
74 DUPDRT-18-74 GEAR SHIFT MARKING PLATE 1
75 DUPDRT-18-75 M6X16 BOLT 4
76 DUPDRT-18-76 MOTOR 1
77 DUPDRT-18-77 PULLEY 1
78 DUPDRT-18-78 B5X4.76X40 WRENCH 1
79 DUPDRT-18-79 M8X12 SCREW 2
80 DUPDRT-18-80 BLADE MOUNTING BRACKET 2
81 DUPDRT-18-81 B10X45 PIN 2
82 DUPDRT-18-82 CLIPR2.S5 2
83 DUPDRT-18-83 M10X30 BOLT 4
84 DUPDRT-18-84 BLADE 2 10
85 DUPDRT-18-85 SWIVEL NUT 4
86 DUPDRT-18-86 ADJUSTABLE SIDE GUARD 1 1
87 DUPDRT-18-87 M8X20 BOLT 12
88 DUPDRT-18-88 SIDE TOOTH GUARD
89 DUPDRT-18-89 M8 B-STYLE STRAND NUT
90 DUPDRT-18-90 BLADE 1




No. Part number Description Qty
91 DUPDRT-18-91 M8 LOCK NUT 3
92 DUPDRT-18-92 M8X25 BOLT 3
93 DUPDRT-18-93 TOOTH GUARD 1
94 DUPDRT-18-94 SPRING 2
95 DUPDRT-18-95 PIN 2
9 DUPDRT-18-96 C-CLIP 2
97 DUPDRT-18-97 GRIP MOUNTING BRACKET 2 1
98 DUPDRT-18-98 GRIP MOUNTING BRACKET 1 1
99 DUPDRT-18-99 GRIP SUPPORT FRAME 1
100 DUPDRT-18-100 M10X25 BOLT 4
101 DUPDRT-18-101 M8 NUT 1
102 DUPDRT-18-102 UPPER GRIP 1
103 DUPDRT-18-103 LOCKING LEVER 1
104 DUPDRT-18-104 LEVER KNOB 2
105 DUPDRT-18-105 M8X85 BOLT 1
106 DUPDRT-18-106 THROTTLE CABLE 1
107 DUPDRT-18-107 THROTTLE LEVER ASSEMBLY 1
108 DUPDRT-18-108 M6X60 BOLT 1
109 DUPDRT-18-109 M6 LOCK NUT 1
110 DUPDRT-18-110 TENSIONER PULLEY CABLE 1
111 DUPDRT-18-111 PULLEY CABLE TENSIONER ROD 1
112 DUPDRT-18-112 FOLDING JOINT 1
113 DUPDRT-18-113 TIP 25 2
114 DUPDRT-18-114 UPPER GRIP SLEEVE 2
115 DUPDRT-18-115 BRAKE CONNECTION PLATE 1
116 DUPDRT-18-116 GEAR SHIFT KNOB 1
117 DUPDRT-18-117 GEAR SHIFT LEVER 1
118 DUPDRT-18-118 BUSHRING 1
119 DUPDRT-18-119 SUPPORT SLEEVE 1
120 DUPDRT-18-120 M8X75 BOLT 4
121 DUPDRT-18-121 SPRING 2
122 DUPDRT-18-122 PIN SUPPORT 2
123 DUPDRT-18-123 RUBBER CAP 1
124 DUPDRT-18-124 SERRATED BACK GUARD 1
125 DUPDRT-18-125 HINGE 4
126 DUPDRT-18-126 HINGE SHAFT 1
127 DUPDRT-18-127 PIN LIMITER 1
128 DUPDRT-18-128 SPRING WASHER 5 1
129 DUPDRT-18-129 BOLT 1
130 DUPDRT-18-130 ADJUSTABLE SIDE GUARD 2 1
131 DUPDRT-18-131 M10X25 BOLT 16
132 DUPDRT-18-132 SPACER 3 1
133 DUPDRT-18-133 M5X10 SCREW 4
134 DUPDRT-18-134 M5X12 BOLT 2
135 DUPDRT-18-135 LONG BOLT 1




No. Part number Description Qty
136 DUPDRT-18-136 CABLE CLAMP 1
137 DUPDRT-18-137 BELT COVER MOUNTING BRACKET 1
138 DUPDRT-18-138 BELT PULLEY 1
139 DUPDRT-18-139 M5 LOCK NUT 2
140 DUPDRT-18-140 A5X20 WRENCH 1
141 DUPDRT-18-141 DEPTH MARKER 1 1
142 DUPDRT-18-142 4LXP1308 BELT 1
143 DUPDRT-18-143 DEPTH MARKER 2 1
144 DUPDRT-18-144 BELT COVER 1
145 DUPDRT-18-145 LEFT WHEEL ASSEMBLY 1
146 DUPDRT-18-146 SPACER 2 1
147 DUPDRT-18-147 FLANGE LOCK NUT 10 5
148 DUPDRT-18-148 C-CLIP9 1
149 DUPDRT-18-149 TENSIONER PULLEY 1
150 DUPDRT-18-150 BUSHING 1
151 DUPDRT-18-151 WELDED WHEEL SUPPORT 1
152 DUPDRT-18-152 5/16 - 24 UNF*25 BOLT 1
153 DUPDRT-18-153 SPRING WASHER 8 1
154 DUPDRT-18-154 M10X290 BOLT 1
155 DUPDRT-18-155 COUNTERWEIGHT 1 1
156 DUPDRT-18-156 M8X40 BOLT 4
157 DUPDRT-18-157 SPACER 1 1
158 DUPDRT-18-158 TENSIONER PULLEY SHAFT 1
159 DUPDRT-18-159 BOLT M8X30 1
160 DUPDRT-18-160 BELT LOCKING ROD 1
161 DUPDRT-18-161 LARGE FLAT WASHER 8 2
162 DUPDRT-18-162 WELDED MOTOR GUARD 1
163 DUPDRT-18-163 SPACER 4 1
164 DUPDRT-18-164 M8X16 BOLT 2
165 DUPDRT-18-165 6004-2RS BEARING 2




